

NAVAL HOSPITAL CORPUS CHRISTI PHARMACY MEDICATION FORMULARY

Last updated January 2004

This list is intended for use by your physician. Items are listed primarily by generic name. Use of a particular brand name does not indicate endorsement of a particular product, nor that the particular brand is stocked, requests for specific "Brand Name" items may not be honored. The list is not exhaustive and is subject to change. For more information on items not listed or pharmacy policies/procedures please contact the pharmacy. Please note, Phone/Fax/Mail prescriptions are NOT accepted.

Pharmacy Information (361) 961-2260 or 3186, Refill Number (361) 937-1037 or Toll Free (877) 520-6582

HOURS OF OPERATION

M-F (0800-1700) NEW CIVILIAN PRESCRIPTIONS ONLY
 M-F (0800-2000) NEW AND REFILL PICKUP ONLY
 SAT 0800-1700 (REFILL PICK UP ONLY)

Acetaminophen (Tylenol)
 - 325 mg tablet, 80mg chewable tab
 - 100 mg/ml ped drops, 160mg/5ml soln
 - 120 mg, 325mg suppos

Acetaminophen/Codeine* -- see Tylenol #3

Acetazolamide 250 mg tablet (Diamox)
 Acetic Acid 2% otic soln (Burow's Otic)
 Acetic Acid/HC -- see VoSol HC

Aciphex* -- see Rabeprozole
 Acromycin* -- see Tetracycline
 Actifed tab (Pseudo/Triprolidine)
 Acyclovir* (Zovirax)
 -200mg cap, 800 mg tab
 Adalat CC* -- see Nifedipine
 Adderall -- see Amphetamine
 Advair Diskus (Fluticasone 100,250,
 500mcg/Salmeterol 50mcg)
 Advantage strips -- see Blood Glucose
 AeroBid -- see Flunisolide
 Afrin -- see Oxymetazoline
 Ak-Pred -- see Prednisolone
 Ak-Trol -- see Maxitrol
 Albuterol* (Proventil) -Oral Inhaler*
 0.5% Inh soln*, 2 mg tab, 2mg/5ml syr
 Albuterol premixed Neb Solution 0.083%
 Albuterol/Atronto -- see Combivent
 Alcohol preps pads, 100 ct
 Alcohol, Isopro. (Swimmer's Ear)
 Aldactone* -- see Spironolactone
 Aldomet -- see Methyldopa
 Alendronate* (Fosamax) 5mg*, 10mg*,
 35mg*, 70mg* tab
 Allegra* -- see Fexofenadine
 Alesse Oral Contraceptive tab
 Allopurinol* (Zyloprim)
 -100 mg tab, 300 mg tab
 Alphagan* -- see Brimonidine
 Alprazolam (Xanax) - 0.25 mg, 0.50 mg tab
 Altace* -- see Ramipril
 Aluminum Acet. astring pdr (Domeboro/
 Bluboro)Aluminum Cl (Drysol) top soln
 Alupent -- see Metaproterenol
 Amantadine* 100 mg cap (Symmetrel)
 Ambien -- see Zolpidem
 Amcinonide 0.1% top crm (Cyclocort)
 Aminophylline 105 mg/5ml syrup
 Amiodarone* (Cordarone) 200mg tab
 Amitriptyline* (Elavil) 10,25,50mg tab
 Amlodipine (Norvasc) 2.5, 5, 10mg tab
 Ammonium Lactate (Lac-Hydriin) 12% Lot
 Amoxicillin* (Amoxil) 250,500 mg cap
 250 & 400mg/5ml oral susp;250mg chew
 Amphetamine (Adderall) 10mg, 30mg tab,
 (Adderall XR*) 10mg,20mg,30mg XR cap
 Analgesic Balm (Ben Gay)
 Anaprox -- see Naproxen Sodium
 Antabuse -- see Disulfiram
 Antivert -- see Meclizine
 Anusol HC* -- see Hydrocortisone
 Apresoline -- see Hydralazine
 Aralen -- see Chloroquine
 Armour Thyroid -- see Thyroid
 Artane* -- see Trihexyphenidyl
 Artificial Tears (equiv)
 Ascorbic Acid 500 mg tab (Vit C)
 Ascriptin 325 mg tab
 Aspirin (Ecotrin) EC 81 mg, EC 325mg tab
 Atarax -- see Hydroxyzine
 Atenolol* 50 mg tab (Tenormin)
 Avandia -- see Rosiglitazone
 Ativan -- see Lorazepam
 Atrovent* -- see Ipatropium
 Attapulgite (Kaopectate) 750mg/5ml susp
 Augmentin* (Amoxicillin/Clavulanic Acid)
 - 600mg ES susp,
 400 mg/5ml susp, 250 mg/5ml susp
 500 mg tab, 875 mg tab
 Auralgan* otic soln (Antipyrine/Benzocaine)

CLOSED ON SUNDAYS AND ALL FEDERAL HOLIDAYS

designates restrictions placed on medication
 * designates items which are Basic Core Formulary

Cholestyramine powder (Questran Light)
 Chronulac -- see Lactulose
 Citalopram* (Celexa) 20mg, 40mg tab
 Citrate of Magnesia -- see Magnesium
 Clarithromycin (Biaxin)
 -500 mg tab, 250 mg/5ml
 Claritin -- see Loratadine
 Cleocin -- see Clindamycin
 Climara -- see Estrogen
 Clindamycin* (Cleocin & Cleocin T)
 -150 mg cap*, 1% soln*, vag crm*
 Clobetasol Propionate (Temovate) 0.05%
 crm, oint - restricted to Dermatology
 Clonazepam* (Klonopin) 0.5mg tab
 Clomidine* (Catapres) 0.1,0.2,0.3mg tab
 Clomidine (Catapres TTS) patches
 - 0.1 mg/24hr ptch (CatapresTTS-1)
 - 0.2 mg/24hr ptch (CatapresTTS-2)
 - 0.3 mg/24hr ptch (CatapresTTS-3)
 Clopidogrel (Plavix) 75mg tab
 Clorazepate 7.5 mg tab (Tranxene)
 Clotrimazole (Lotrimin/Mycelex)
 -1% top crm, 1% top soln
 Clotrimazole (Gyne-Lotrimin)
 -1% vag crm, 200mg vag tab
 Coal Tar 4.43% shampoo (Pentrax)
 Codeine 30 mg tab
 Codeine/Acetaminophen* -- see Tylenol #3
 Cogentin* -- see Benztrapine
 Colace -- see Docusate Sodium
 Colchicine 0.6 mg tab
 Colestipol* (Colestid) 5 gm packet
 Colyte -- see Electrolyte Lavage
 Combivent* oral inh <albuterol/atrovent>
 Compazine -- see Prochloroperazine
 Concerta* -- see Methylphenidate
 Conjugated Estrogen* -- see Estrogen
 Cordarone* -- see Amiodarone
 Cortef -- see Hydrocortisone
 Cortisporin* (HC/Neom/PolyB)
 -otic susp* & soln*, opth susp & oint
 Cortisone 25 mg tab (Cortone)
 Cotrim* -- see Septra
 Coumadin* -- see Warfarin
 Cromolyn (Crolom) 4% opt sln
 Crotamiton 10 % crm (Eurax)
 CTM -- see Chlorpheniramine
 Cyclobenzaprine* 10 mg tab (Flexeril)
 Cyclocort -- see Amcinonide
 Cyclopentolate 1% opth soln (Cyclogyl)
 Cyclophosphamide 50 mg tab (Cytoxan)
 Cyproheptadine* (Periactin)
 -4 mg tab, 2 mg/5ml syrup
 Cytomel -- see Lithiothyronine
 Cytote -- see Misoprostol
 Dalmane -- see Flurazepam
 Darvocet N-100 (APAP/Propoxyphene)
 Darvon -- see Propoxyphine
 Daypro -- see Oxaprozin
 Debrox -- see Carbamide Perox.
 Decadron -- see Dexamethasone
 Deconamine* (CTM/Pseudo)
 -SR cap, Syrup
 Deconsal II (Pseudoephedrine 60mg/
 Guaiifensin 600mg)
 Deltasone -- see Prednisone
 Demerol -- see Meperidine
 Demulen* 1/35* tab, 1/50 tab
 Depakene -- see Valproic
 Depakote* -- see Divalproex
 Depo-Provera -- see Medroxyprogesterone
 Desenex -- see Undecylenic
 Desipramine 25 mg, 50 mg tab (Norpramin)
 Desonide 0.05% crm (DesOwen/Tidesilon)
 Desryrel* -- see Trazodone
 Detrol LA* -- see Tolterodine
 Dexamethasone (Decadron)
 -0.5 mg tab, 4 mg tab, 0.5 mg/5ml elix

Dextroamphetamine 5 mg tab (Dexedrine)
 Dey-Pak -- see Sodium Chloride
 Diabeta* -- see Glyburide
 Diamox -- see Acetazolamide
 Diaper Rash oint -- see Zinc
 Diazepam 5 mg tab (Valium)
 Dibucaine 1% oint (Nupercainal)
 Diclofenac (Voltaren) 25,50,75mg IR tab
 Dicloxacillin* 250 mg cap (Dynapen)
 Dicyclomine* (Bentyl)
 -10 mg cap, 20 mg tab
 Dilucan* -- see Fluconazole
 Digoxin* (Lanoxin)
 - 0.125 mg tab, 0.25 mg tab, 50 ug/ml elix
 Dilantin* -- see Phenytoin
 Dilaudid -- see Hydromorphone
 Diltiazem* (Tiazac) 120 mg, 180 mg,
 - 240 mg cap, 300 mg, 360 mg cap
 Diltiazem* 30 mg tab
 Dimenhydrinate 50 mg tab (Dramamine)
 Diphenhydramine (Benedryl)
 -25 mg cap, 50 mg cap, 12.5 mg/5ml
 Dipyradomole 25 mg,75 mg tab (Persantine)
 Disalcid* -- see Salsalate
 Disopyramide 150 mg (Norpace)
 Disulfiram 250 mg tab (Antabuse)
 Ditropan* -- see Oxybutynin
 Divalproex* (Depakote)
 -125 mg, 250 mg, 500 mg tab
 -(Depakote ER) - 500 mg tab
 Docusate Ca 240 mg cap (Surfak)
 Docusate Na (Colace) 100mg tab,
 50 mg/5ml syrup
 Domeboro Otic -- See Acetic Acid
 Domeboro pdr -- see Aluminum Acet.
 Donnatal (Atrop/Hysc/PB/Scop)
 - tablet, elixir
 Doxazosin (Cardura)
 -2 mg, 4 mg, 8 mg tablet
 Doxepin* 25 mg cap (Sinequan)
 Doxycycline* 100 mg cap (Vibramycin)
 Dramamine -- see Dimenhydrinate
 Drixoral tab (Dexbrm/Pseudo)
 Drysol -- see Aluminum Cl
 Dulcolax -- see Bisacodyl
 Duofilm -- see Salicylic Acid
 Duratap PD cap (CTM/Pseudo)
 Dynapen* -- see Dicloxacillin
 EconoPred Plus -- see Prednisolone
 Ecotrin -- see Aspirin
 Effexor -- see Venlafaxine
 Effudex -- see Fluorouracil
 Elavil* -- see Amitriptyline
 Electrolyte Lavage (Colyte/Golytely)
 Elidel -- see Pimecrolimus
 Elimite* -- see Permethrin
 E-mycin* -- see Erythromycin
 Enoxaparin (Lovenox) inj. -- must be approved
 by Internal Medicine Clinic
 Entex PSE* (Pseudoephedrine/Guaifenesin
 600/120mg) extended release tab
 Epinephrine* Autoinjector (Epi-Pen, Epi-Pen
 Jr.) 0.3mg, 0.15mg
 Epi-Pen, Epi-Pen Jr. -- see Epinephrine
 Ergotamine/Caffeine -- see Cafergot
 EryPed* -- see Erythromycin Ethyl.
 Ery-Tab -- see Erythromycin
 Erythromycin* 2% top* pads (T-Stat)
 Erythromycin Base* 250 mg tab (E-mycin)
 Erythromycin ES* 200 mg/5ml (EryPed)
 Esclim* -- see estradiol
 Erythromycin opth oint (Ilotycin)
 Eskalith -- see Lithium
 Estradiol patch Climara: [once-weekly patch]
 0.05 mg, 0.1 mg
 Esclim [twice-weekly patch] 0.025mg,
 0.375mg, 0.05mg, 0.075mg, 0.1mg
 Estrogen* (Premarin) 0.3, 0.625, 0.9, 1.25mg tab

Estrogen vag crm* (Premarin)
 Estrogen /Medroxyprogesterone (PremPro)
 - 0.625/2.5 mg, 0.625/5.0 mg
 Estropipate (Ogen) 0.625,1.25,2.5mg tab
 Ethambutol* (Myambutol) 400mg tab
 Eucerin cream
 Eurax -- see Crotamiton
 Feldene -- see Piroxicam
 Femhrt 1/5 (Ethinylestradiol 5mg;
 Norethindrone 1mg)
 Ferrous sulfate* 325 mg tablet, conc soln
 Fexofenadine* 60 mg, 180mg tab (Allegra)
 Fioricet* tab (APAP/But/Caf)
 Fiorinal tab (ASA/But/Caf)
 Flagyl* -- see Metronidazole
 Fleet Enema -- adult, & pediatric
 Fleet Mineral Oil Enema
 Flexeril* -- see Cyclobenzaprine
 Flonase* -- see Fluticasone
 Flovent* -- see Fluticasone
 Fluconazole* 150 mg tab (Diflucan)
 Flunisolide nas spray (Nasalide)
 Flunisolide oral inh (AeroBid)
 Fluocinolone 0.01% top soln (Synalar)
 Fluocinonide* (Lidex)
 -0.05% crm*, 0.05% oint
 Fluoride Drops 0.25 mg/2gtts
 Fluorouracil 5 % crm (Effudex)
 Fluoxetine* (Prozac)
 10mg cap, 20 mg cap 20mg/5ml sln
 Flurazepam cap (Dalmane) -15 mg, 30 mg cap
 Flurbiprofen opt sol (Ocuften)
 Fluticasone* (Flonase) Nasal Spray
 Fluticasone* (Flovent) 44, 110, 220mcg oral inh
 Folic Acid* 1 mg tab
 Fosamax* -- see Alendronate
 Fosinopril (Monopril) -10 mg, 20 mg, 40 mg tab
 Fostex wash -- see Benzoyl Per.
 Furosemide* 40 mg tab (Lasix)
 Gabapentin* (Neurontin) 100,300,400,600mg
 Gantrisin -- see sulfasoxazole, acetyl
 Garamycin* -- see Gentamycin
 Gas Relief -- see Simethicone
 Gaviscon (equiv) tab
 Gemfibrozil* 600 mg tab (Lopid)
 Gentamycin* (Garamycin) - ophth soln/ointment
 Gentian violet 2% topical solution
 Glipizide* (Glucotrol) 5 mg*, 10 mg* tab
 -5 mg XL, 10 mg XL tab SR
 Glucophage* -- see Metformin
 Glucophage XR -- see Metformin
 Glucose Test Strips* -- see Blood Glucose
 Glucotrol -- see Glipizide
 Glycophage -- see Glyburide/Metformin
 Glyburide* (Diabeta/Micronase)
 - 2.5 mg, 5 mg tablet
 Glyburide, Micronized* (Glynase Prestab)
 - 3 mg, 6 mg tablet
 Glyburide/Metformin (Glycovance)
 1.25/250mg, 2.5/500mg, 5/500mg tabs
 Glycerine supp -- adult & children
 Glycopyrrolate 1 mg tab (Robinul)
 Glynase* -- see Glyburide, Micronized
 Golytely -- see Electrolyte Lavage
 Goserelin* (Zofadex) 3.6,10.8mg implant
 Griseofulvin* (Gris-Peg ultramicro)
 -125 mg tab ultramicroised, 125 mg/5ml
 Gris-Peg* -- see Griseofulvin
 Guaiifenesin 100 mg/5ml elixir (Robitussin)
 Guaiifenesin 600 mg tab (Humibid LA)
 Gyne-Lotrimin -- see Clotrimazole
 Halcion -- see Triazolam
 Haloperidol* 2mg, 10mg tab (Haldol)
 HCTZ* -- see Hydrochlorothiazide
 Humalog -- see Human Insulin Lispro
 Human Insulin Aspart* (NovoLog)
 Human Insulin* (Novolin-Novo Nordisk
 Brand Only) *regular, *NPH, *70/30
 Human Insulin Glargine (Lantus*)
 Human Insulin Lispro (Humalog)
 Humibid LA -- see Guaiifenesin
 Hydergine -- see Ergoloid Mesy.
 Hydralazine* (Apresoline)
 - 10 mg tab, 25 mg tab
 Hydrea -- see Hydroxyurea
 Hydrochlorothiazide* (Oretic)
 - 25 mg, 50 mg tablet
 Hydrocortisone
 -20 mg oral tab (Cortef), 1% top crm, oint

Hydrocortisone*25mg rect supp. (Anusol HC)
 Hydromorphone 2 mg tab (Dilaudid)
 Hydroxychloroquine 200 mg tab (Plaquenil)
 Hydroxyurea 500 mg cap (Hydrea)
 Hydroxyzine* (Atarax)
 -10mg tab, 25 mg tab, 10 mg/5ml syrup
 Hydroxyzine Pamoate* 25mg, 50 mg cap (Vistaril)
 Hytrin* -- see Terazosin
 Ibuprofen* (Motrin) 400,600,800mg tab
 -100mg chew tab, 100mg/5ml susp
 Imdur -- see Isosorbide Mononitrate
 Imipramine* 25 mg tab (Tofranil)
 Imitrex* -- see Sumatriptan
 Imodium* -- see Loperamide
 Imuran -- see Azathioprine
 Inderal -- see Propranolol
 Indomethacin* 25 mg cap (Indocin)
 Infant drops --see (Tri-Vi-Flor or Multivit)
 Inflamase Mild -- see Prednisolone
 INH* -- see Isoniazid
 Insect Sting Kits* (Epi-Pen, Epi-Pen Jr.) --
 See Epinephrine
 Inspire Ease Spacer*
 Insulin aspart -- see Human insulin aspart
 Insulin* -- see Human Insulin
 Insulin Glargine* -- see Human Insulin Glargine
 Insulin Lispro -- see Human Insulin Lispro
 Insulin Syringes* -- 0.5 cc, 1 cc
 Intal -- see Cromolyn
 Ipatropium* (Atrovent)
 - Inhal Soln, Oral inh
 Ipecac Syrup
 Irbesartan (Avapro) 75mg,150mg,.300mg tab
 Isoniazid* (INH)
 - 300 mg tab, 50 mg/5ml susp
 Isoptin -- see Verapamil
 Isoto-Carpine -- see Pilocarpine
 Isosorbide Mononitrate (Imdur) 30,60mg SR
 Isosorbide Dinitrate* (Isordil/Sorbitrate)
 - 5 mg tab SL, 10 mg tab, 40 mg tab SR
 K-Tab* -- see Potassium
 Kaopectate (type) susp
 Keflex* -- see Cephalexin
 Kenolog -- see Triamcinolone
 Ketoconazole (Nizoral) 200 mg tab,
 2% Shampoo
 Klonopin* -- see Clonazepam
 Ku-Zyme -- see Pancrelipase
 Lac-Hydrin -- see Amonium Lac.
 Lacrilube opt oint (Petro/MinOil/Lano)
 Lactulose* 10 mg/15ml po syrp (Enulose)
 Lamisil -- see Terbinafine
 Lanoxin* (see digoxin)
 Lancets (Precision XTRA type)
 Lansoprazole* (Prevacid) 15,30mg caps
 Lantus* -- see Human Insulin Glargine
 Lasix -- see Furosemide
 Latanoprost (Xalatan) 0.005% opt sln
 Levalbuterol (Xopenex) 0.63mg/3ml;
 1.25mg/3ml neb sln
 Levaquin* -- see Levofloxacin
 Levlen Oral Contraceptive
 Levofloxacin* (Levaquin) 250, 500mg tab
 Levothroxine* (Synthroid)
 - 25mcg, 50mcg, 75mcg, 88mcg, 100mcg,
 112mcg, 125mcg, 150mcg, 175mcg,
 200mcg tab
 Librax cap (Chlordiazepoxide/Clindinium)
 Librium -- see Chlordiazepoxide
 Lidex -- see Flucononide
 Lidocaine (Zylocaine) 5% oint; 2% top gel;
 4% top sln
 Lidocaine Viscous 2% oral
 Lioresal -- see Baclofen
 Lithothyronine 25 mcg tab (Cytomel)
 Lisinopril* (Zestril) 5,10,20,40mg tab
 Lithium Carbonate* 300 mg cap (Eskalith)
 LoEstrin* 1/20, 1.5/30* tab
 Lomotil tab (Diphenoxyl/Atropine)
 LoOvral*
 Loperamide* 2 mg cap (Imodium)
 Lopid* -- see Gemfibrozil
 Lopressor* -- see Metoprolol
 Loratadine(Claritin) -10mg tab;5mg/5ml liq
 Lorazepam 1 mg tab (Ativan)
 Lortab (APAP/Hydrocodone)
 - 5/500 mg tab, 7.5/500 mg tab
 Lotrel (Amlodipine/Benazepril) all strengths
 Lotrimin -- see Clotrimazole

Lovenox -- see Enoxaparin
 Maalox Plus susp
 Macrodib -- see Nitrofurantoin
 Macrodantin -- see Nitrofurantoin
 Magnesium Citrate soln (Citrate of Magnesia)
 Magnesium Hydroxide (Milk of Magnesia)
 Maxzide* 50/75 (HCTZ/Triamterene)
 Mebendazole* (Vermax) 100mg tab
 Meclizine 25 mg tab (Antivert)
 Medioplast -- see Salicylic Acid
 Medrol Dosepak -- see Methylprednisolone
 Medroxyprogesterone* (Provera) 2.5,10mg
 Medroxyprogesterone 150 mg inj (Depo-Provera)
 Megestrol (Megace) 20mg, 40mg tab
 Mellaryl -- see Thioridazine
 Meloxicam(Mobic) 7.5,15mg tab
 Meperidine 50 mg tab (Demerol)
 Metaproterenol (Alupent) inhaler, neb sln
 Metformin* (Glucophage) 500,850mg tab
 - (Glucophage XR) 500mg XR
 Methadone 10 mg tab (Dolophine)
 Methergine -- see Methylergonovine
 Methimazole 10mg tab
 Methocarbamol* 500 mg tab (Robaxin)
 Methotrexate* 2.5 mg tab
 Methyldopa 250 mg tab (Aldomet)
 Methylergonovine 0.2mg tab (Methergine)
 Methylphenidate* (Ritalin)
 - * 5 mg tab, * 10 mg tab, 20 mg SR tab
 - (Concerta* brand) 18,27,36,54mg tab
 Methylprednisolone 4 mg Dosepak (Medrol)
 Metipranol 0.3% ophth soln (Optipranol)
 Metoclopramide* (Reglan)
 - 10 mg tab, 5mg/5ml oral susp
 Metoprolol* (Lopressor) 50 mg, 100 mg tab
 Metronidazole* 250 mg tab (Flagyl)
 Metronidazole* (Metrogel) 0.75% vag gel
 Micronase* -- see Glyburide
 Micronor* -- see Norethindrone
 Midrin* cap (APAP 325mg/Isomethoptene
 65mg/Dichlorphenazone 100mg)
 Milk of Magnesia -- see Magnesium
 Mineral Oil (heavy)
 Minipress* -- see Prazosin
 Mirtazapine (Remeron) 15mg,30mg,45mg
 orally disintegrating tab
 Misoprostol 200 mcg tab (Cytotec)
 Mobic -- see Meloxicam
 Moisture Cream 120gm jar
 Monopril -- see Fosinopril
 Montelukast* (Singulair) 4mg granules,
 4mg chewable, 5mg, 10mg tab
 Morphine Sulfate* - 30 mg tab (immed.rel),
 - *15 mg, *30 mg, *60 mg tab SR
 Morphine Solution 20 mg/5ml
 Motrin -- see Ibuprofen
 MS Contin -- see Morphine
 Multivitamin infant drops
 - (Vi-Daylin MultiVitamin)
 - See Tri-Vi-Flor
 Multivitamin tab;kidchew tab (w&w/o iron)
 Mupirocin 2% oint* (Bactroban)
 Muro 128 -- see Sodium Chloride
 Myambutol* -- see Ethambutol
 Mycelex -- see Clotrimazole
 Mycolog cream (Nystatin/Triame)
 Mycostatin* -- see Nystatin
 Mydriacyl -- see Tropicamide
 Mylicon -- see Simethicone
 Nabumetone (Relafen) 500, 750mg tab
 Naphazoline 0.1% ophth soln (Vasocon)
 Naproxen* (Naprosyn)
 - 250 mg tab, 500 mg tab
 Naproxen Sodium* -- 275 mg tab
 Nasalide -- see Flunisolide
 Navane -- see Thiothixene
 Nedocromil Na (Tilade) po inh
 Neosporin* (Bact/Neo/PolyB)
 - top oint, ophth oint*, ophth soln*
 NeoSynephrine -- see Phenylephrine
 Neurotin* -- see Gabapentin
 Niacin 50 mg, 500 mg tab
 Niaspan* 500mg, 1000mg cap
 Nifedipine 10 mg capsule
 Nifedipine* (Adalat CC)
 - 30 mg, 60 mg, 90 mg tab SR
 Nilstat* -- see Nystatin
 Nitro-Bid -- see Nitroglycerin
 Nitrofurantoin* (Macrodantin*) 50 mg cap*

-(Macrobid) 100 mg cap SR
 Nitroglycerin (Nitro-Bid) 2.5mg,6.5mg SR
 Nitroglycerin patch (Nitrek)
 - 0.1 mg/hr, 0.2 mg/hr, 0.4 mg/hr
 Nitroglycerin (Nitrostat)
 - 0.3 mg 0.4mg, 0.6 mg tab SL
 Nitroglycerin 2% top oint
 Nitroglycerin translingual spray* (Nitrostat)
 Nitrostat* -- see Nitroglycerin
 Nix -- see Permethrin
 Nizoral -- see Ketoconazole
 Nolvadex* -- see Tamoxifen
 Norethindrone* (Micronor, Nor-QD) 0.35mg
 Norinyl -- see OrthoNovum
 Normal Saline (Deep Sea) nasal spray
 Norpace -- see Disopyramide
 Norpramin -- see Desipramine
 Nortriptyline* (Pamelor) 10mg*, 25 mg*,
 50mg*, 75mg* cap
 Norvasc -- see Amlodipine
 Novolog* -- see insulin aspart
 Novolin -- see Human Insulin
 Nystatin (Mycostatin) 100,000u cre & oint
 Nystatin 100,000u vag tab (Mycostatin)
 Nystatin* (Mycostatin/Nilstat)
 - 100,000u/ml oral susp, 500,000u tab
 Oatmeal bath powder (Aveeno)
 Occusal HP -- see Salicylic Acid
 Ocufen -- see Flurbiprofen
 Ogen -- see Estradiol
 Olanzapine (Zyprexa) 2.5,5,7.5,10,15,20mg
 tabs (restricted to psychiatry)
 Olopatadine HCl (Patanol) 0.1% opt sln
 Optipranol -- see Metipranol
 Orabase -- see Triamcinolone
 Orapred -- see Prednisolone
 Oretic -- see Hydrochlorothiazide
 Ortho Evra Contraceptive Patch
 OrthoNovum* or Norinyl*
 - 1/35*, 1/50, *7/77
 Ortho-Prefest (17-b-estradiol 1mg;
 Norgestimate 0.09mg)
 Os-Cal -- see Calcium Carb
 Oxaprozin 600 mg tbsr (Daypro)
 Oxybutynin* (Ditropan) 5 mg tab
 Oxymetazoline 0.05% nasal spray (Afrin)
 Pamelor* -- see Nortriptyline
 Pancerepase cap (Ku-Zyme HP)
 Parlodel -- see Bromocriptine
 Paroxetine* (Paxil) 20mg, 30mg, 40mg cap
 Patanol -- see Olopatadine HCl
 Pediazole* 200 mg/5ml susp (Eryth/Sulfisox)
 Penicillin VK* (Beepen VK)
 - 250mg tab, 500mg tab, 250 mg/5ml,
 Pentoxyphylline 400 mg tbsr (Trental)
 Pentras -- see Coal Tar
 Pepto-Bismol -- see Bismuth Subsal.
 Periactin* -- see Cyproheptadine
 Periogard -- see Chlorhexidine
 Peride* -- see Chlorhexidine
 Permethrin(Elimite,Nix) 1%top liq,5%cream
 PersaGel -- see Benzoyl Per.
 Persantine -- see Dipyrimadol
 Phenazopyridine* 100 mg tab (Pyridium)
 Phenergan* -- see Promethazine
 Phenobarbital* 30mg tab, 20 mg/5ml
 Phenylephrine (NeoSynephrine)
 - 0.125%, 0.25 %, 0.5% nasal soln
 Phenytoin* (Dilantin)
 - 50 mg tab chew, 100 mg capsule
 Pilocarpine* (Pilocar)
 - 1%, 2% ophth soln, 4% opt
 Pimecrolimus (Elidel) 1% top cream
 Pin-X -- see Pyrantyl
 Piroxicam 20mg (Feldene) cap
 Plaque -- see Hydroxychloroquine
 Polytrim (trimethoprim/polymyxin B) ophth-
 solution
 Plavix -- see Clopidogrel
 Potassium Chloride* 10,20 mEq (K Tab)
 Potassium Chloride* 8 mEq (Slow K)
 Povidone iodine 7.5% soap (Betadine)
 Prazosin* (Minipress) 1,2,5mg cap
 Precision XTRA strips* -- see Blood Glucose
 Prednisolone 0.125 % ophth soln (Inflamase Mild)
 Prednisolone 1% opt susp* (Pred Forte)
 Prednisolone* 15 mg/5ml syrup (Pre lone, Orapred)
 Prednisone* (Deltasone)
 1,5,10,20mg tab, 5mg/5ml oral soln

Prelone* -- see Prednisolone
 PremPro-see Estrogen/Medroxyprogesterone
 Premarin -- see Estrogen
 Prenatal Vitamin* tablet
 Prevacid* -- see Lansoprazole
 Probencid* (Benemid) 500 mg tab
 Procainamide(Pronestyl)
 (Procan SR / Pronestyl SR)
 - 250 mg cap, 500 mg tab SR
 Procan SR -- see Procainamide
 Prochlorperazine (Compazine)
 - 5 mg tab & 25 mg supp
 ProctoCream HC (HC/Pramoxine)
 Promethazine* (Phenergan)
 - 25 mg tab, 12.5 mg supp, 25 mg supp
 Pronestyl -- see Procainamide
 Propoxyphene 65 mg cap (Darvon)
 Propoxyphene/APAP -- see Darvocet N-100
 Propranolol (Inderal/Inderal LA)
 -10 mg, 40 mg tab/ 60 mg, 80 mg cap SR
 Propylthiouracil* 50 mg tab (PTU)
 Protostat -- see Metronidazole
 Proventil* -- see Albuterol
 Provera* -- see Medroxyprogesterone
 Prozac* -- see Fluoxetine
 Pseudoephedrine (Sudafed)
 - 30 mg tab, 30 mg/5ml
 Psyllium Fiber
 PTU* -- see Propylthiouracil
 Pulmicort Respules* -- see Budesonide
 Pyrantyl (Pin-X)
 Pyrazinamide* 500 mg tab
 Pyridium* -- see Phenazopyridine
 Pyridoxine 50 mg tab (Vit B6)
 Pyrinyl (Pyrethrum/Piperonyl Butoxide)
 Questran Light -- see Cholestyramine
 Quetiapine* (Seroquel) 25mg, 100mg,
 200mg 300mg tablet
 Rabeprazole* (Aciphex) 20mg tab
 Raloxifene* (Evista) 60mg tab
 Ramipril* (Altace) 1.25, 2.5, 5, 10mg tab
 Ranitidine* (Zantac) 150 mg tab, 15mg/ml
 Reglan* -- see Metoclopramide
 Relafen -- see Nabumetone
 Remeron -- see Mirtazapine
 Restoril -- see Temazepam
 Retin A -- see Tretinoin
 Rifampin* 300 mg cap (Rifadin)
 Risperidone* (Risperdal) 0.25,0.5,1,2,3,4 mg
 Ritalin* -- see Methylphenidate
 Robaxin* -- see Methocarbamol
 Robinul -- see Glycopyrrolate
 Robitussin AC syrup (Codiene/Guaif)
 Robitussin DM elixir (Dextrometh/Guaif)
 Rondec oral drops* (Carboxamine 2mg/
 /Pseudoephedrine 25mg / ml)
 Rosiglitazone (Avandia) 2,4,8mg tab
 Salicylic Acid 1% lit (Occusal HP)
 Salicylic Acid Plaster 40% pads (Mediplast)
 Salmeterol* oral Inh (Serevent)
 Salsalate* 500 mg tab (Disalcid)
 Scopolamine patches (Transderm Scop)
 Selenium Sulfide 2.5% (Selsun) shampoo*
 Selsun* -- see Selenium Sulfide
 Septra* DS tab (Sulfameth/Trimeth)
 Septra* susp (Sulfameth/Trimeth)
 Serevent* -- see Salmeterol
 Seroquel* -- see quetiapine
 Sertraline* (Zoloft) 100 mg tab
 Silver Sulfadiazine* (Silvadene)
 Simethicone (Mylicon)
 - 40 mg/0.6ml drops, 80 mg tab chew
 Simvastatin* (Zocor)
 -5mg, 10mg, 20mg, 40mg, 80mg tab
 Sinemet* (Carbidopa/Levodopa)
 - 10/100, 25/100, 25/250, 50/200 CR
 Sinequan* -- see Doxepin
 Singulair* -- see Montelukast
 Slow K* -- see Potassium
 Sodium Chloride 5% opt (Muro 128)
 Sodium Chloride (Dey-Pak) 0.9% Inhal sln
 Sodium Phosphate enema -- see Fleets
 Sodium Polystyrene Sulfonate Susp
 Spacer, Inhaler*
 Spironolactone* 25 mg tab (Aldactone)
 Sucralfate 1 gm tab (Carafate)
 Sudafed -- see Pseudoephedrine
 Sulacetamide* (Bleph 10)
 - *10% ophthalmic oint, *10% ophthalmic soln

Sulfasalazine* 500 mg tab (Azulfidine)
 Sulfasoxazole, acetyl (Gantrisin)
 -0.5 g/5 ml pediatric susp
 Sumatriptan* (Imitrex) 25mg, 50mg, 100mg
 - 6 mg Autoinjector (Zomig for new starts)
 Sunscreen/PABA SPF=29 lotion
 Suprax -- see Cefixime
 Surfak -- see Docusate Ca
 Sween oint-- see Vit A & D oint
 Swimmer's Ear -- see Alcohol, Isop.
 Symmetrel* -- see Amantadine
 Synalar -- see Fluocinolone
 Synthroid* -- see Levothyroxine
 Tamoxifen* 10 mg tab (Nolvadex)
 Tegretol* -- see Carbamazepine
 Temazepam 15mg, 30mg cap (Restoril)
 Temovate -- see Clobetasol Propionate
 Tenormin* -- see Atenolol
 Terazol 3 -- see Terconazole
 Terazosin* (Hytrin)
 - 1 mg, 2 mg, 5 mg, 10mg capsule
 Terbinafine 250 mg tab (Lamisil)
 Terbutaline 5 mg tab (Brethine)
 Terconazole vag crm (Terazol 3)
 Tessalon Perle -- see Benzonatate
 Tetracaine 0.025% opt soln (Pontocaine)
 Tetracycline* 250 mg cap (Acromycin)
 Theophylline* (Theodur) - 100mg, 200mg,
 300mg tab, 80mg/15ml liq
 Thiamine 50 mg tab (Vit B1)
 Thioridazine 25 mg tab (Mellaril)
 Thiothixene 5 mg cap (Navane)
 Thorazine -- see Chlorpromazine
 Thyroid 60 mg tab (Armour Thyroid)
 Tizac -- see Diltiazem
 Tilade -- see Nedocromil
 Timolol* (Timoptic, Timoptic XE)
 - 0.25%, 0.5% ophthalmic soln
 Tobramycin (Tobrex) 0.3% opt oint, opt soln
 Tofranil -- see Imipramine
 Tolterodine* (Detrol LA) 2.4mg ext release caps
 Transderm Scop -- see Scopolamine
 Tranxene -- see Clorazepate
 Trazodone* 50 mg tab (Desyrel)
 Trental -- see Pentoxyphylline
 Tretinoin (Retin A) 0.025% gel;0.05%, 0.1% crm
 Triamcinolone* (Kenalog)
 -0.1% cream*, 0.1% ointment, 0.1 % top spray
 Triamcinolone Dental Paste (Kenalog in Orabase)
 Triamcinolone* oral Inh (Azmacort)
 Triavil 2-25 tab (Perph/Amitri)
 Triazolam (Halcion) 0.25 mg tab
 Trifluridine (Viroptic) 1% opt soln
 Trihexyphenidyl HCl* 2.5mg tab (Artane)
 Tri-Levlen* -- see Triphasil
 Tri-Norinyl
 Triphasil* or Trilevel*
 Tri-Vi-Flor infant drops (Vit A,D,C + Fl)
 Tri-Vi-Flor with Iron infant drops
 (Vit A,D,C + Fl/Fe)
 T-Stat -- see Erythromycin
 Tucks -- see Witch Hazel
 Tussionex susp (CTM/Hydrocod)
 Tylenol -- see Acetaminophen
 Tylenol #3* (Acetaminophen/Codeine) tab,elix
 Tylox* (Acetaminophen 500mg/Oxycodone 5mg)
 Undecylenic Acid 20% pwdr (Desenex)
 Urea 20% (Carmol 20)
 Urecholine -- see Bethanechol
 Valium -- see Diazepam
 Valproic Acid 250 mg cap (Depakene)
 - 250 mg cap, 250 mg/5ml syrup
 Vasocon A opt sol (Naph/Antaz)
 Vasocon Regular -- see Naphazoline
 Venlafaxine (Effexor) 37.5mg,75mg imm rel tab
 Restricted to psychiatry
 Venlafaxine (Effexor XR*) 37.5mg, 75mg, 150mg
 extended-release tabs
 Verapamil* (Calan/Isoptin)
 - 80, 120 mg tab imm rel;180,240mg SR tab
 Vermox* -- see Mebendazole
 Vibramycin -- see Doxycycline
 Vicodin -- see Lortab
 Vi-Daylin -- see Multivitamin
 Vioform HC crm (Clioquinol 3%/HC 1%)
 Viroptic -- see Trifluridine
 Vistaril -- see Hydroxyzine
 Vitamin A -- see Beta Carotene
 Vitamin A & D oint (Sween)